
ITEM NO. PART NO. DESCRIPTION QTY. ITEM NO. PART NO. DESCRIPTION QTY.

1 41479 PIPE PLUG- 1/2 NPT 1 * 14 22358 GASKET- BUNA 1

2 41449 STUD STL- 1/2-13 X 2.25 2 15 22471 FLANGE- DISCHARGE 3" NPT 1

3 41553 HEXNUT STL. - 1/2-13 2 16 21294 JAM NUT SS - 5/8-18 1

4 43926 SETSCREW STL. - 3/8--16 3 17 44186 IMPELLER D - 5.63" 1

5 21268 HEXNUT S.S. - 3/8-16 7 18 31311 DRIVE SLEEVE S.S. - 1.375" 1

6 21291 CAPSCREW SS- 3/8-16 X 1.13 8 * 19 31374 SEAL ASY T-2100- VITON 1

7 21266 LOCKWASHER SS- 3/8 8 * 20 44175 GASKET - TANFIBER 1

8 43905 CLEANOUT 1  21 44174 ADAPTER C.I. 1

* 9 41187 O-RING 1 22 21260 STUD SS- 3/8-16 X 1.32 4

 10 22468 FLANGE- SUCTION 3" NPT 1 23 31312 CLAMP STL. - 1.5 I.D. 1

* 11 23040 FLAPPER ASSEMBLY 1 24 31235 CAPSCREW S.S. - 1/2-13 X .75 4

12 43903 VOLUTE C.I. 1     

13 41484 PIPE PLUG C.I. - 1 1/2" NPT 1  

 

* SUGGESTED REPLACEMENT PARTS

    

35728

MPPUMPS.INC SERVICE PARTS LIST

FLOMAX PETROLEUM PUMP PG VERSION**

44188



���������������������������������������������������������������������������
���������������������������������������������������������������������������������
�����������������������������������������������������


